

ARCHIVOS DE **Bronconeumología**

ARCHIVOS DE Bronconeumología

www.archbronconeumol.org

Review Article

New Vaccines for Chronic Respiratory Patients



Narmeen Mallah ^{a,b,c,d}, Ana Dacosta Urbieta ^{a,b,e,f,g}, Irene Rivero-Calle ^{a,b,e,f,g}, Francisco-Javier Gonzalez-Barcala ^{e,g,h,i}, Tommaso Bigoni ^j, Alberto Papi ⁱ, Federico Martinón-Torres ^{a,b,e,f,g,*}

- ^a Genetics, Vaccines and Pediatric Infectious Diseases Research Group (GENVIP), Instituto de Investigación Sanitaria de Santiago and Universidad de Santiago de Compostela (USC), Galicia. Spain
- ^b WHO Collaborating Centre for Vaccine Safety, Santiago de Compostela, Spain
- ^c Centro de Investigación Biomédica en Red de Epidemiología y Salud Pública (CIBER-ESP), Madrid, Spain
- ^d Department of Preventive Medicine, University of Santiago de Compostela (USC), Galicia, Spain
- e Centro de Investigación Biomédica en Red de Enfermedades Respiratorias (CIBERES), Instituto de Salud Carlos III, Galicia, Spain
- f Translational Pediatrics and Infectious Diseases Unit, Hospital Clínico Universitario of Santiago de Compostela , Santiago de Compostela, Spain
- g Department of Medicine, University of Santiago de Compostela, Santiago de Compostela, Spain
- h Department of Respiratory Medicine, University Hospital of Santiago de Compostela (CHUS), Santiago de Compostela, Spain
- ¹ Instituto de Investigación Sanitaria de Santiago de Compostela
- ^j Respiratory Medicine, Department of Translational Medicine, University of Ferrara, Ferrara, Italy

ARTICLE INFO

Article history: Received 20 December 2023 Accepted 25 May 2024 Available online 31 May 2024

Keywords:
Chronic respiratory diseases
Influenza
Pertussis
Pneumococcal disease vaccine
Respiratory syncytial virus
SARS-CoV-2
Vaccine
Monoclonal antibody

ABSTRACT

Chronic respiratory diseases (CRD) are responsible for more than four million deaths worldwide and have become especially prevalent in developed countries. Although the current therapies help manage daily symptoms and improve patients' quality of life, there is a major need to prevent exacerbations triggered mainly by respiratory infections. Therefore, CRD patients are a prime target for vaccination against infectious agents. In the present manuscript we review the state of the art of available vaccines specifically indicated in patients with CRDs. In addition to pneumococcus, influenza, pertussis, and SARS-CoV-2 vaccines, recently added immunization options like vaccines and monoclonal antibodies against respiratory syncytial virus, are particularly interesting in CRD patients. As new products reach the market, health authorities must be agile in updating immunization recommendations and in the programming of the vaccination of vulnerable populations such as patients with CRDs. Organizational and educational strategies might prove useful to increase vaccine uptake by CRD patients.

© 2024 The Authors. Published by Elsevier España, S.L.U. on behalf of SEPAR. This is an open access article under the CC BY-NC-ND license (http://creativecommons.org/licenses/by-nc-nd/4.0/).

Introduction

A. Brief Overview of Chronic Respiratory Diseases

Chronic respiratory diseases (CRDs) are clinical conditions that affect the airways and other lung structures.¹ Among the most common CRDs are asthma, chronic obstructive pulmonary disease (COPD), interstitial lung disease, bronchopulmonary cancer, cystic fibrosis, occupational lung diseases, and pulmonary hypertension.^{1,2} The Global Burden of Disease Study 2019 estimated that CRDs were the third leading cause of death accounting for 4 million deaths, and nearly 455 million prevalent cases worldwide, representing an increase of 29% and 40% in the number of

CRD-related deaths and cases since 1990, respectively.³ In 2019, COPD was the primary cause of death from CRDs with over 200 million prevalent cases and 3 million deaths, globally.³ In that year, asthma was the most prevalent CRD affecting more than 260 million individuals,³ and ranked the most frequent CRD among children accounting for 13,000 child deaths.^{3,4} Interstitial lung disease and pulmonary sarcoidosis were responsible for 3.8 million disability-adjusted life years globally in 2019, with 4.7 million prevalent cases and 24.2 million incident cases.² Lung cancer remains the leading cause of cancer mortality worldwide, with 1.8 million harvested lives in 2020.^{5,6}

While the full picture of the epidemiology in low and middle-income countries is not fully available, though impressive data have been reported, the burden in the high socioeconomic index countries remains extraordinarily high.^{3,7} Recognizing the global impact of CRDs, the World Health Organization (WHO) launched a CRD-

E-mail address: Federico.Martinon.Torres@usc.es (F. Martinón-Torres).

^{*} Corresponding author.

Table 1Summary of characteristics of RSV vaccines licenced by US Food and Drug Administration and European Medicine Agency for use in adults (as of September 2023).

Vaccine	Trade name and producer	Property	Approved by	Age indication	Dosage and administration
RSVPreF3	Arexvy, GSK	Adjuvanted (AS01 _E) recombinant stabilized prefusion F protein (preF) vaccine	FDA (May 03, 2023) and European Medicines Agency (June 06, 2023)	≥60 years	0.5 ml, 1 dose, intramuscular
RSVpreF	Abrysvo, Pfizer	Recombinant stabilized preF vaccine	FDA (May 31, 2023) and European Medicines Agency (July 21, 2023)	≥60 years Pregnant individuals at 32 through 36 weeks gestational age (FDA) or 24 through 36 weeks gestational age (EMA)	0.5 ml, 1 dose, intramuscular

specific programme to help countries to reduce the toll of morbidity and mortality attributed to CRD, mainly asthma, and COPD. $^{1.8}$

Current therapies are effective in reducing the chronic symptoms of CRDs, 1,9,10 but exacerbations prevention, especially for COPD, can be substantially improved. 11 CRDs are mainly exacerbated after exposure to environmental factors. 1,9,10 Respiratory viral infections contribute to between 80% and 90% of asthma exacerbations in children and to between 45% and 80% of asthma exacerbations in adults. 12 They are also associated with 30% to 80% of COPD exacerbations, 12 and can be identified in up to 50% of bronchiectasis exacerbations.¹³ The ease of viral infection transmission and infection as well as the diversity of the respiratory viruses yield their high involvement in the exacerbations of CRD and related outcomes. 12,14,15 The COVID-19 pandemic put into manifestation the impact of viral infections on CRD worsening, where the globe witnessed a decline in the incidence of acute exacerbations of CRDs by around 50%, 16 calling for viral infections prevention and control, especially in CRD patients.

Vaccination is the most powerful tool in preventing infection; hence it is a fundamental preventive measure that has been recommended by experts in respiratory diseases and in international clinical guidelines to protect against CRD exacerbations. In some cases, the vaccine will be able not only to protect against clinical disease, but also against infection (i.e. pneumococcal conjugate vaccines), in other cases the vaccine will have limited or no impact on infection acquisition (i.e. COVID-19 vaccines), and for some vaccines the eventual impact on transmission is not known yet (i.e. respiratory syncytial virus [RSV] vaccines). The American Lung Association recommends vaccinating CRD patients against COVID-19 to avoid severe CRD outcomes.¹⁷ A review of clinical guidelines on non-communicable diseases with high global disease burden in people 75 years and older found that vaccination against COVID-19, influenza, and pneumococcal diseases has been recommended in international guidelines on the management of CRDs such as COPD and asthma.¹⁸ In Spain, the NeumoExperts Prevention (NEP) group developed a practical vaccination guide against community-acquired pneumonia in adults caused by vaccine-preventable diseases, including specific recommendations for adult patients with CRD.19

In the case of COPD patients, the international NIH document Global Initiative for Chronic Obstructive Lung Disease (GOLD) recommends influenza vaccine, pneumococcal vaccine, COVID-19; tetanus, diphtheria, pertussis vaccine (Tdap), zoster, and more recently, RSV vaccine. National guidelines from the United States, Canada, United Kingdom, and Australia–New Zealand recommend influenza vaccine and six countries recommend pneumococcal vaccine. 18

As for asthma, the international NIH document Global Initiative for Asthma (GINA) recommends influenza and COVID-19 vaccines.²⁰ Three national guidelines from the United States and Australia–New Zealand recommend the influenza vaccine, two of those three guidelines promote the pneumococcal vaccine, and

collectively, the COVID-19 vaccine is advocated, alongside the previously mentioned vaccines. ¹⁸

Given the global impact of CRDs on public health and the key role that vaccination plays in preventing virus-induced CRD exacerbation, this work aims to review available and under-development vaccines against the main pathogens associated with CRDs, namely RSV, severe acute respiratory syndrome coronavirus 2 (SARS-CoV-2), influenza virus, pneumococcus, and *Bordetella pertussis*. 11,21–26

Vaccines for Chronic Respiratory Diseases

RSV

RSV contributes substantially to morbidity and mortality burden globally in the very young, elderly, and high-risk groups. Worldwide, in 2019, RSV was associated with 33 million acute lower respiratory tract infection (ALRI) episodes, nearly four million ALRI hospitalizations, more than 26,000 RSV-associated ALRI in-hospital deaths, and 100,000 RSV-attributable overall deaths in children under five, with the greatest impact being observed in newborns and infants younger than six months.²⁷ Recent reports suggest a higher public health burden from RSV than influenza in the child as well as the adult population.^{28,29} In children younger than one, according to US data collected between 1999 and 2018, the mortality attributed to RSV was fivefold higher than that related to influenza.²⁹ Likewise, in Spain, 9% of hospitalized ALRI cases between 2012 and 2020 were associated with RSV, while only 3% were influenza-related, and in-hospital mortality was higher among RSV than influenza patients.²⁸ In the context of CRDs, several studies concluded that there is an association between severe RSV bronchiolitis and subsequent recurrent wheeze and asthma in later childhood and that previous RSV bronchiolitis is also associated with more severe asthma.²⁷ A study undertaken in the US between 2003 and 2010, reported that there is approximately three to sevenfold higher risk for RSV-related hospitalization in children under five with a prior asthma diagnosis; a risk magnitude surpassing that of influenza.³⁰ Likewise, in a study involving adult patients where pneumonia, COPD, and hypoxemia were frequent, the 20day all-cause mortality rate was as high as 18% for RSV infections, while it was around 7% for influenza infection.³¹ The study also found that the risk of death from RSV infection was more than twice that from influenza infection.³¹ RSV infection was identified in up to 22% of acute COPD exacerbations.³²

Vaccine development against RSV is a WHO priority.³³ Prevention strategies against RSV encompass three target populations: pediatric, maternal, and elderly.³⁴ Currently, two single-dose RSV vaccines have been cleared by the US Food and Drug Agency (FDA) and European Medicines Agency (EMA) for use in elder adults aged 60 and above, RSVPreF3 (Arexvy, GSK) and RSVpreF (Abrysvo, Pfizer) (Table 1).^{35–40} RSVpreF is also recommended for pregnant individuals.^{35,39,41} In a phase III clinical trial in adults aged 60 or above (AReSVi 006 Study), the prefusion F protein RSV vaccine,

RSVPreF3 (Arexvy, GSK), showed an 83% efficacy for RSV-associated lower respiratory tract disease (LRTD), and 94% for severe RSVassociated LRTD. During the second RSV season post-vaccination, the GSK vaccine efficacy in preventing symptomatic, laboratoryconfirmed RSV-LRTD was 56%. 40 RSVpreF (Pfizer), is a bivalent RSV-A and RSV-B stabilized prefusion F protein vaccine that, in phase III clinical trial in adults >60 years (RENOIR study), showed vaccine efficacy of 67% for RSV-LRTD with at least two clinical signs and 86% for the most severe respiratory disease where at least three symptoms associated with RSV were present.⁴⁰ The efficacy of RSVpreF was 79% during the partial second RSV season following vaccine administration.⁴⁰ Both vaccines, RSVPreF3 and RSVpreF, proved safe and well tolerated when simultaneously administered with other adult vaccines such as seasonal influenza and COVID-19 vaccines. 42,43 The responses were confirmed in subgroups of patients with specific comorbidities such as cardio-pulmonary, endocrine and metabolic comorbidities, where vaccine efficacy was similarly obtained. Based on this specific evidence, GOLD 2024 included the recommendation for RSV vaccination in COPD subjects with a level A of evidence, at variance with other vaccinations that are reported with a B or lower level of evidence. 44,45

Various vaccines of different natures against RSV in older adults are in the research pipeline. Recombinant vector-based vaccines aiming at eliciting both humoral and cellular immune responses against RSV are under clinical investigation, 46 with two candidate vaccines being superseded due to strategic decisions (Ad26.RSV.preF),⁴⁷ or failure to meet one of the primary endpoints (MVA-BN-RSV).⁴⁸ Nanoparticle-based vaccines were designed to induce a robust neutralizing antibody response and have shown promising results in preclinical and early clinical studies. 49 A phase II clinical trial was initiated in June 2023 to determine the efficacy of IVX-A12, a nanoparticle-based vaccine for immunizing older adults with RSV and human metapneumovirus.⁵⁰ The phase I trial of a live attenuated vaccine RSV-MinL4-0 showed a humoral and cellular immune response similar to wild-type infection in non-human primates.⁵¹ The chimeric live virus vaccine CPI-RSV-F (BLB201) is currently in phase I trial.⁵² Data from phase II + III trial of mRNA-1345 (Moderna), a single-dose mRNA candidate encoding stabilized RSV pre-F protein showed vaccine efficacy of 84% against RSV-LRTD with at least two signs or symptoms, 82% against the disease with at least three signs or symptoms, and 68% against RSV-associated acute respiratory disease.53 mRNA-1345 efficacy was observed against RSV subtypes A and B and was not associated with evident safety concerns.⁵³

In preterm and healthy-term infants, long-acting monoclonal antibodies against RSV have also shown outstanding results. 54,55 Nirsevimab, an extended half-life monoclonal antibody against RSV, showed high efficacy in protecting healthy infants who were born preterm or at full term against hospital admission for RSV-lower respiratory tract infections (LRTIs) with a relative risk reduction of approximately 80%.^{56,57} Nirsevimab is also specifically indicated in infants with high-risk conditions including those with chronic respiratory conditions, although only during the first two years of life. It has been specifically studied in infants with bronchopulmonary dysplasia or chronic lung disease. 56,58 In Galicia, Spain, the first region in the world to include nirsevimab in its immunization calendar, the uptake rate by the high-risk group was as high as 98%.⁵⁹ Studies on nirsevimab impact using realworld data are outgoing. The first longitudinal study on nirsevimab impact reported effectiveness of 86.9% (95% CI: 69.1, 94.2) against severe RSV-LRTI requiring oxygen, 69.2% (95% CI: 55.9, 78.0) against all-LRTI hospitalizations, and 66.2% (95% CI: 56.0, 73.7) against all-cause hospitalizations in Galicia, and no severe adverse events related to nirsevimab were registered.⁶⁰ Another study involving nine hospitals in Spain reported a pooled nirsevimab effectiveness against RSV-related LRTI hospitalizations of 84.4% (95% CI: 76.8,

90.0) using screening design, and 70.2% (95% CI: 38.3, 88.5) using a test-negative design.⁶¹ A third study, from Luxembourg, compared the 2023-2024 RSV season after nirsevimab implementation to the past RSV season and observed decreased rates of RSV-related LRTI hospitalizations of 38% in children younger than five years and 69% in infants under six months of age.⁶²

Regarding maternal vaccination against RSV, a phase III clinical trial concluded that the RSVpreF vaccine was effective against medically attended severe RSV-associated lower respiratory tract illness in infants with 82%, and 69% efficacy, 90 and 180 days after birth, respectively. All Real-world data on pregnant women's immunization campaigns against RSV in infants are still unavailable. In any case, maternal vaccination cannot specifically target newborns with CRD, being monoclonal antibodies as the only preventive option that can be specifically targeted to infants with CRDs.

SARS-CoV-2

The severe acute respiratory syndrome coronavirus 2 (SARS-CoV-2), which causes coronavirus disease 2019 (COVID-19), has infected 772,011,164 persons and led to 6,979,786 deaths worldwide as of November 16, 2023.⁶³ Studies on the long-term impact of COVID-19 on respiratory morbidity is emerging, and available data so far indicate that COVID-19 acts as a risk factor for CRD exacerbation.⁶⁴

Based on current evidence, people with COPD are at an increased risk of hospitalization for COVID-19 and may be at increased risk of developing severe disease and death.⁴⁴

People with asthma do not appear to have a higher risk of acquiring COVID-19, yet there is great variability in asthma prevalence among patients with COVID-19 in different countries or regions. ^{20,65} Several studies showed that the risk of COVID-19 death was higher in patients with asthma recently hospitalized with severe asthma or recently treated with systemic corticosteroids. A national incident cohort study in Scotland found that asthmatic adults who required at least two courses of corticosteroids in the past two years, or who were hospitalized for asthma are at a higher risk of hospitalization, ICU admission, or death after acquiring SARS-CoV-2 infection.⁶⁶ Nevertheless, a nationwide cohort study in the UK concluded that the use of inhaled corticosteroids, within 2 weeks of admission with COVID-19, improves survival for asthma patients aged 50 years and older, but not for those with chronic pulmonary disease.⁶⁷ The UK study also found that in patients aged 16 years and older, severe asthma was associated with increased mortality compared to non-severe asthma.⁶⁷

Vaccination against COVID-19 could prevent respiratory failure events, which can be fatal in CRD patients.⁶⁸ Therefore, international health agencies and national guidelines such as the American Lung Association, the Centers for Disease Control and Prevention (CDC), and the Spanish COPD Guidelines advocate for COVID-19 vaccination in chronic lung disease, COPD, and asthma patients to avoid disease exacerbations. 17,69,70 To date, 11 vaccines against COVID-19 were granted emergency use listing by the WHO (supplementary Table S1).⁷¹ Most of the data available so far on COVID-19 vaccine effectiveness (VE) have been generated from general populations and estimates varied across the literature, likely due to heterogeneity in study design, settings, and the epidemiological characteristics of the pandemic. Kwok et al. estimated that in CRD patients, including those with COPD, asthma, and bronchiectasis effectiveness who received at least two doses of CoronaVac, the risk of being hospitalized for COVID-19 and developing respiratory failure is reduced by more than 80% as compared to unvaccinated CRD patients.⁷² They found similar results for CRD patients vaccinated with BNT162b2 (hospitalization VE = 79%; respiratory failure VE = 91%).⁷²

VE declines with time, necessitating one or more booster dose schedules. Higher VE was estimated for booster doses, with the protection mainly pronounced against severe COVID-19 in the older adult population. In the 5-11-year child population, two meta-analyses estimated VE against Omicron infections which ranged between 42% and 45%, 44,75 after receiving two doses of COVID-19 vaccine. The WHO Technical Advisory Group on COVID-19 Vaccine Composition strengthened that booster doses confer protection against SARS-CoV-2 strains, including Omicron, and encouraged updating vaccine antigen composition to enhance vaccine-induced immune responses to circulating SARS-CoV-2 variants. Likewise, the European Centers for Disease Control and EMA jointly recommended updating vaccines to target XBB strains (a subgroup of Omicron) and suggested adopting monovalent vaccines to protect against current dominant and emerging strains.

Based on data from the COVID-19 vaccine tracker and landscape tool of the WHO, as of March 30, 2023, there were 183 candidate COVID-19 vaccines in the clinical phase and other 199 vaccines in the pre-clinical development. Most of the vaccines that are in the clinical phase use protein subunit (n = 59; 32%), followed by RNA (n = 43; 24%), non-replicating viral DNA (n = 25; 14%); inactivated virus (n = 22; 12%) and DNA (n = 17; 9%). Of the 183 vaccines, 164 (90%) are injectable mainly intra-muscularly (150/164) and 101 (55%) are engineered to be administered in two doses. Specific details on each vaccine are available at the COVID-19 vaccine tracker and landscape.

Influenza Virus

Influenza disease is a contagious, acute viral respiratory illness that may affect all age groups with presentations ranging from mild upper respiratory symptoms to severe cases resulting in hospitalization and/or death. In the northern and southern hemispheres, influenza causes seasonal epidemics of disease almost every winter. In tropical regions, influenza circulates continuously throughout the year, causing outbreaks more irregularly. Influenza infections are associated with exacerbation of CRDs such as pneumonia, respiratory failure, and COPD leading to higher respiratory morbidity and mortality rates. 23,80 Using data collected between 1999 and 2015 on seasonal influenza, global estimates of influenza-associated mortality and morbidity indicate that each year, influenza causes between 290,000 and 650,000 respiratory deaths which is equivalent to 4.0–8.8 deaths per 100,000 individuals, and approximately five million hospitalizations for LRTIs. 81,82

In Europe, seasonal influenza vaccination is recommended for risk groups, such as adults older than 50 or 65 years, depending on the country, and individuals with chronic medical conditions.⁸¹ A seasonal influenza vaccine protects against the influenza virus strains that are expected to dominate in the upcoming season. Most European countries also follow WHO recommendations in vaccinating pregnant women and some of them advise vaccinating healthy children aged between six months and five years.83 Though not effective against asthma exacerbations, 84,85 owing to its cost-effectivity and the high risk of complications in chronic disease patients as well as treatment failure in children, the Spanish Guideline on the Management of Asthma (GEMA) recommends vaccinating children and adults with moderate and severe asthma against influenza. 86 In the United States, the CDC additionally recommends vaccination for all persons aged 6 months or below without contraindications.⁸⁷ The CDC also recommends the use of licensed, age-appropriate influenza vaccines.^{88,89} A meta-analysis of influenza VE in asthma patients showed that influenza vaccine prevented between 59% and 78% of asthma attacks leading to emergency visits and/or hospitalizations, however, the authors of that meta-analysis acknowledged certain limitations related to heterogeneity in participant recruitment, vaccine ascertainment,

type of vaccines, outcome definitions, participant characteristics between included studies. 90 Therefore, further research with welldefined outcomes and enough sample size is required to draw solid conclusions on influenza VE in asthma patients. Li et al. estimated that the overall effectiveness for preventing acute COPD exacerbation, pneumonia, and related hospitalization were respectively 70%, 59%, and 58% in Chinese patients vaccinated against influenza. 91 A study including nearly two million persons during four influenza seasons in the US also found that influenza vaccination was associated with an important reduction in the risk of all-cause and specific-cause death during the most severe periods of influenza seasons (all-cause VE=75%, respiratory causes VE = 76%, and pneumonia/influenza cause VE = 82%); although a part of this protective effect could be attributed to healthy vaccinee bias as the reduced risk of death was also seen when no influenza was circulating (all-cause VE = 30%, respiratory causes VE = 32%, and pneumonia/influenza cause VE = 51%).92

Pneumococcus

Pneumococcus disease is a bacterial infection caused by *Streptococcus pneumoniae* (*S. pneumoniae*), or pneumococcus. Pneumococcal infections can cause pneumonia, meningitis, bacteraemia, sinusitis and otitis media, among others. There are >100 known serotypes of *S. pneumoniae* which distribution vary according to age, geographic regions, the presence of antibiotic resistance genes, as well as disease syndrome and severity. 93

Children are the main reservoir of S. pneumoniae, with a prevalence of nasopharyngeal carriage ranging between 27% and 85%, and being more pronounced in low- and middleincome countries. 93,94 The disease exacerbates in the presence of comorbidities and pneumococcal resistance genes. 93,95 Pneumonia contributes to 14% of the deaths of children under five, with 740,180 related deaths registered in 2019.96 Considering the heavy burden of pneumococcal disease on public health, the WHO has recommended that all countries include pneumococcal conjugate vaccine (PCV) in their routine pediatric immunization calendar since 2007.⁹³ Nonetheless, research showed that pediatric vaccination is not enough to control pneumococcus disease burden in adults, especially against mucosal infections. 19 In addition to international vaccination guidelines such as that of the CDC, national vaccination guidelines have been implemented globally, though vaccination recommendations differ between countries in terms of age, risk groups, vaccine type, and dosing and timing between doses.97

Adult COPD patients have a higher risk of being hospitalized with community-acquired pneumonia and invasive pneumococcal disease than persons with other chronic lung diseases. 98–101 The risk of community-acquired pneumonia is 18-fold higher in hospitalized COPD patients aged 40 compared with COPDfree patients. 102 An association between a history of asthma and an increased risk for invasive pneumococcal disease has been also suggested. 103,104 These findings suggest a potential benefit of community-acquired pneumonia prevention strategies. Therefore, the Global Initiative for Chronic Obstructive Lung Disease 2023 guidelines recommend vaccination against pneumococcus for COPD patients to prevent severe disease. $^{1\bar{0}5}$ The US Advisory Committee on Immunization Practices had also included asthma as an indication for pneumococcal vaccination in 2010. 103,104 In addition, the Green Book 2023 (UK), included among the clinical risk groups recommended for pneumococcal disease vaccination, CRD patients with COPD, including chronic bronchitis and emphysema; and such conditions as bronchiectasis, cystic fibrosis, interstitial lung fibrosis, pneumoconiosis, and bronchopulmonary dysplasia; children with respiratory conditions caused by aspiration, or a neurological disease with a risk of aspiration; as well as those

with severe asthma requiring continuous or frequently repeated use of systemic steroids. 106 CRD patients are also categorized as risk groups for pneumococcal vaccination in CDC international guidelines as well as in many other national guidelines including those of Australia, Canada, France, Germany, New Zealand, and Spain, among others. 19,97,107 As is the case for the influenza vaccine, pneumococcal vaccination has not shown definitive efficacy in the prevention of asthma exacerbations, nonetheless, it is a cost-effective approach, and given that the asthma population has a higher risk of invasive pneumococcal disease than nonasthma patients, pneumococcal vaccination is recommended in severe asthma patients. 86

Two types of vaccines are available against pneumococcal diseases: pneumococcal polysaccharide vaccines (PPSV) and pneumococcal conjugate vaccines (PCV). To date, only one PPSV is available, the PPSV23 vaccine which acts against 23 bacterial serotypes causing pneumococcal disease. This vaccine is currently recommended only in sequential schedules following PCVs administration in the elderly population as well as for children older than two who are at high risk of the disease. ¹⁰⁸ Findings on the clinical efficacy of PPSV23 against community-acquired pneumonia are inconsistent. ¹⁰⁹ A meta-analysis suggested that PPSV23 could offer relative protection, for a limited duration, against invasive pneumococcal disease as well as invasive pneumococcal pneumonia by any serotype in the elderly, however, relevant concerns regarding the inclusion criteria and quality of data computed in that metanalysis have been raised. ¹¹⁰

As compared to PPSV, PCVs induce cell immune response and have an impact on mucosal disease, namely pneumonia, The currently available pneumococcal conjugate vaccines include the 10-valent (PCV10), the 13-valent (PCV13), the 15-valent (PCV15), and the 20-valent (PCV20) vaccines; with the numbers representing the *S. pneumoniae* serotypes against which these vaccines protect. Results from several clinical trials established the immunogenicity of PCV13, PCV15 and PCV20 in adults. Simulation studies point-out a reduced incidence and mortality in adults through protection with PCV20 in comparison to PPSV23 have been reported. 115,116

Given the advantages of PCVs over PPSV23, specifically, efficacy on non-invasive pneumococcal disease and immune cell-response stimulation, with the arrival of higher-valency PCVs, current international and national recommendations on vaccination of older adults such as that of the CDC, NEP in Spain, JCVI in UK, are switching to only PCV20 or sequential PCV13 or PCV15+PPV23 approach. 19,97,109,117 The need for booster dose schedules and the characteristics and intervals of these additional doses in people who had been previously vaccinated with PCV13 and/or PPSV23 should be also determined. 19,118

New PCV vaccines that encompass more serotypes and represent a new technology with a more robust immune response such as 24-valent PCV and V114 are currently under development. ¹⁰⁹ Findings from a US-based phase 1/2 clinical trial on V116, an investigational 21-valent PCV, were made available in 2023 and showed the vaccine was well tolerated, with a safety profile similar to PPSV23 and licensed PCVs. ¹¹⁹ A third PCV candidate vaccine, PCV30+ is currently in preclinical development. ¹²⁰

Pertussis

Pertussis, also known as whooping cough, is a highly contagious respiratory infection caused by the bacterium *Bordetella* that can target individuals of all ages, but its effect is mainly pronounced in infants and low- and middle-countries. ^{121–123} Pertussis affected 151,000 individuals worldwide in 2018. ¹²¹ WHO recommended in its position paper - September 2015 to start vaccinating infants at 6-8 weeks of life. ¹²⁴ CDC recommends vaccinating people of

all ages, including pregnant women, against pertussis, with recommendations for the vaccine type varying according to age. 122 CDC vaccination strategy has been adopted by many countries as a preventive measure against pertussis, while healthcare workers, especially those who are in contact with children under 12 months of age, are prioritized. 125

In the context of CRDs, emerging research suggests that pertussis contributes to respiratory disease exacerbation such as in the case of COPD. 126 Therefore, Respiratory Prevention Experts recommend vaccinating adults with chronic disease and a higher risk of pertussis complications due to immunosuppression, COPD, or diabetes mellitus. 127 Despite high vaccination coverage, pertussis remains an endemic disease that reoccurs every two to five years. 128

Vaccines against pertussis are available as combinations with other antigens to protect against more than one disease. 129 Two forms of vaccines against pertussis are currently used, the wholecell vaccine (wP), and the acellular vaccine (aP). wP vaccines were first developed as suspensions of the entire Bordetella pertussis organism that has been inactivated, most of which are available as a combination vaccine, which contains antigens for diphtheria, tetanus, and pertussis (DTP). Due to the reactogenicity caused by wP vaccines, aP vaccines were then developed that contain only purified components of Bordetella. 129 aP vaccines have gradually replaced wP vaccines in developed countries, but as 1) their development and production costs are substantially higher than that of wP vaccines, 2) the best aP vaccines have comparable protective efficacy to wP vaccines, and 3) the adverse events of the best aP and wP vaccines are relatively minor, wP remains the vaccine of choice in many developing countries. 121 Studies on the costeffectiveness of Tdap vaccines suggest that in asthma and COPD patients, Tdap boosters would importantly save direct costs, life years, and daily adjusted life years. 130 Recently, Feredj et al. also reported an immunological efficiency of pertussis vaccination in the COPD population.¹³¹ Further information on pertussis vaccines is available in the WHO position paper on pertussis. 129

Cost-effectiveness of Vaccination Programs

Globally, the cost-effectiveness of vaccination programs is well established, yet limited information is available about the specific cost savings in CRD patients.

In the context of RSV, the estimation of the cost-effectiveness associated with nirsevimab or maternal vaccine administration is crucial for the prioritization of any of the two immunization strategies. Given their novelty, related cost-effectiveness studies are still emerging. As nirsevimab is expected to be as highly effective as or even more than palivizumab it is expected to be cost-saving. The cost-effectiveness of using nirsevimab for infants aged less than 8 months born during or entering their first RSV season (at \$445 per dose) was estimated to be \$102,811 per quality-adjusted life year. 132 In Canada, Shoukat et al. undertook cost-effectiveness and budget impact analyses of nirsevimab and maternal vaccination and demonstrated that the more expansive the target population, the greater the reduction in overall disease burden. 133 They estimated that using a willingness-to-pay of CAD\$50,000 per quality-adjusted life year gained, immunizing an entire birth cohort with nirsevimab would be cost-effective from a societal perspective for a price per dose of up to \$290, with an annual budget impact of \$83,978 for 1113 infants per 100,000 population.¹³³ If a combined strategy of vaccinating pregnant women and immunizing only infants at high risk of severe disease is adopted, the cost-effectiveness would be lower (\$49,473 per 100,000 population with a price per dose of \$290 for nirsevimab and \$195 for RSVpreF vaccine), and infant mortality by 76%-85%,

compared to a 78% reduction achieved through a nirsevimab-only program of the entire birth cohort. ¹³³ Though the Canadian study was well executed, it was associated with limitations related to the no assessment of other relevant immunization strategies and the comparison groups, as discussed by Li et al., 2024. ¹³⁴ Likewise, a multicenter European study, found that from a full societal perspective, including leisure time lost, the seasonal mAb plus catch-up program was cost-saving in Denmark, England, Finland, Italy and Scottland. ¹³⁵

Systematic reviews of the economic evaluation of COVID-19 vaccination found that vaccination programs would be cost-effective and even cost-saving compared to no vaccination at all, with vaccine efficacy ranging from 65% to 75%. \$\frac{136}{136}\$, \$\text{Cost-effectiveness}\$ was reported even when the efficacy of vaccines largely varied across settings, was assumed to be relatively low, and when only a specific age cohort was targeted for vaccine administration. \$\frac{136}{136}\$ For instance, in Catalonia, Spain, it was estimated that the benefit/cost ratio of COVID-19 vaccination is 3.4 from a social perspective and 1.4 from a health system perspective. \$\frac{138}{138}\$

A systematic review of studies on adult vaccination in the United States and Canada found that the percentage indicating cost-savings was 56% for influenza, 31% for pneumococcal, and 23% for tetanus-diphtheria-pertussis vaccinations among outcomes assessing age-based vaccinations. ¹³⁹ A European study on the cost-effectiveness of high-dose vs. standard-dose influenza quadrivalent vaccine in elder adults in Belgium, Finland, and Portugal, found that the former contributes to a significant improvement in preventing influenza health outcomes while being cost-effective. ¹⁴⁰

Practical Recommendations and Conclusions

- Respiratory infections highly contribute to CRD exacerbations, resulting in elevated morbidity and mortality rates. Vaccination against infectious diseases may thus avoid CRD exacerbations due to infections. In the last years, new vaccines that potentially protect against respiratory infections have been introduced, and the clinical recommendations have been updated to include CRD patients, especially COPD and asthma, among priority groups for vaccination
- 2. Based on the current knowledge of CRDs and the available vaccines and monoclonal antibodies, the authors of this report propose that CRD patients get immunized against RSV, influenza, SARS-CoV-2, pneumococcal, and pertussis. We rated the quality of evidence according to study design, giving randomized clinical trials, systematic reviews, and meta-analyses the highest quality (level A) and observational studies a decreasing order quality as follows: cohort studies (level B), test-negative design and case-control (level C), and before-after-study (level D). The authors also propose the following immunization schedule against respiratory infections in CRD patients:
- 3. RSV: Nirsevimab is recommended for toddlers younger than two years of age with CRD. RSV vaccination for adults > 60 years. The need for a booster schedule is to be established. Elderly vaccination showed substantial efficacy against RSV-LRTD with level A evidence (phase III clinical trials). Nirsevimab also showed considerable efficacy in clinical trials (Level A evidence), and high effectiveness against RSV-related outcomes in a population-based cohort study (Level B evidence), a Test-Negative design study (Level C evidence), and a before-after study (Level D evidence).
- 4. SARS-CoV-2: Data on COVID-19 VE en CRD patients are limited, yet studies with level B (cohort studies) pointed to the high risk of hospitalization and death in patients recently hospitalized with severe asthma or recently treated with systemic

- corticosteroids.^{66,67} Level C evidence (case-control study) also reported COVID-19 VE in preventing hospitalization and respiratory failure in CRD patients with COVID-19.⁷² The standard vaccination schedule requires an initial immunization with the original strain and successive boosters. The boosters are preferred to be with an adapted vaccine updated to the circulating strains, although the frequency of booster administration remains to be established.
- 5. Influenza vaccine: Different levels of evidence are available on influenza vaccine effectiveness against CRD exacerbation, with a meta-analysis on asthma exacerbation (level A lowered to B due to limitations in that meta-analysis), and a level B on COPD. Though current data suggest a significant benefit from influenza vaccination for CRD patients, further research is required. Therefore, in line with national and international guidelines, all chronic respiratory disease patients are recommended to get vaccinated against influenza yearly; the same applies to children with CRD. Depending on the age, a reinforced vaccine dose would be advisable.
- 6. Pneumococcus: Data from levels A and B evidence indicate a substantially higher risk of pneumonia in CRD patients with COPD and asthma. Universal vaccination for children under five years with PCV15 or PCV20 and for individuals over 65 years with either PCV20 or PCV15 + PPV23 is recommended. Individualized vaccination for at-risk individuals, including CRD, is advised irrespective of age.
- 7. Pertussis: Limited data are available on pertussis and CRD exacerbation. Level A evidence indicates pertussis contributes to COPD worsening. ¹²⁶ A completed immunization against pertussis is recommended for all age groups. Booster dose schedules are to be considered in adolescents-young adults and specifically, in patients with chronic lung disease.

In any case, the specific contraindications and precautions for each of the recommended vaccines should be considered before administration (Table 2).

As new vaccines and monoclonals are expected to be incorporated into the clinical arena in the following years, health authorities must develop an agile response to include these new products in the immunization calendar and bring them first to the at-risk population. Strategies at the organizational level and lessons from the COVID-19 pandemic such as the use of massvaccination sites, reaching patients and following them -up through mobile services, auditing of vaccination sites, and the compromise of the different stakeholders involved in vaccination, are crucial to improve vaccine uptake. Inadequate knowledge and clinically negative attitudes are challenging immunization strategies, especially since vaccination coverage remains below target levels established by WHO such as in the case of influenza or pneumococcal vaccinations among COPD patients. Therefore, the need for educational programs to improve the patients' and healthcare professionals' knowledge and attitudes on vaccine uptake should be assessed. The availability of homogenous and consistent clinical guidelines and recommendations from expert vaccination committees coupled with educational intervention measures, may indeed help to improve vaccination uptake in CRD patients.

Funding Sources

This work was supported by consorcio Centro de Investigación Biomédica en Red de Enfermedades Respiratorias (CB21/06/00103; F.M-T), DIAVIR (Instituto de Salud Carlos III [ISCIII]/DTS19/00049/Cofinanciado FEDER; Proyecto de Desarrollo Tecnológico en Salud), Resvi-Omics (Instituto de Salud Carlos III [ISCIII]/PI19/01039/Cofinanciado FEDER), BI-BACVIR (PRIS-3;

Table 2Summary of contraindications for vaccine administration and precautions in specific populations.

Virus	Vaccine Name	Contraindications	Precautions
RSV	RSVPreF3 (Arexvy, GSK) ¹⁴²	Contraindicated in individuals who are hypersensitive to the active ingredients or any ingredients in the formulation, including any non-medicinal ingredients, or components of	Arexvy is not recommended during pregnancy, breastfeeding/lactating. The safety and efficacy of Arexvy in individuals under 18
RSV	RSVpreF (Abrysvo, Pfizer) ¹⁴³	the container Contraindicated in individuals with a history of a severe allergic reaction (e.g., anaphylaxis) to any component of Abrysvo	years of age have not been assessed in clinical trials Numerical imbalance in preterm births in Abrysvo recipients was observed compared to placebo recipients in two clinical studies. To avoid the potential risk of preterm birth with the use of Abrysvo before 32 weeks of gestation, Abrysvo is therefore indicated in pregnant individuals at 32 through 36 weeks of gestational age.
			Pregnant individuals who were at increased risk of preterm birth were generally excluded from clinical studies of Abrysvo.
RSV	Nirsevimab (BEYFORTUS) ¹⁴⁴	Contraindicated in infants and children with a history of serious hypersensitivity reactions, including anaphylaxis, to nirsevimab-alip or to any of the excipients	BEYFORTUS is not indicated for use in females of reproductive potential
SARS-CoV-2	General comments on all COVID-19 vaccines ¹⁴⁵	Contraindicated in individuals with a history of a severe allergic reaction (e.g., anaphylaxis) after a previous dose or to a component of the COVID-19 vaccine	Precaution should be taken in individuals with: 1) a history of a diagnosed non-severe allergy to a component of the COVID-19 vaccine, 2) a history of a non-severe, immediate (onset less than 4 hours) allergic reaction after administration of a previous dose of one COVID-19 vaccine type, 3) moderate or severe acute illness, with or without fever, 4) history of the multisystem inflammatory syndrome, 5) history of myocarditis or pericarditis within 3 weeks after a dose of any COVID-19 vaccine
Influenza	Flu shot ^{146,147}	Contraindicated in children under 6 months, people with severe, life-threatening allergies to any ingredient in a vaccine, and individuals who have had a severe allergic reaction to a dose of influenza vaccine	·
Pneumococcus	Pneumococcal conjugate vaccine ¹⁴⁸	Pneumococcal conjugate vaccine is contraindicated in individuals who have ever had a severe allergic reaction after a previous dose of PCV7, PCV13, PCV15, or PCV20, or any vaccine containing diphtheria toxoid, and in people with a severe allergy to any component of these vaccines	Pneumococcal vaccines might be administered in individuals with a moderate or severe acute illness with or without fever in case the benefits of vaccination outweigh the risks
Pneumococcus	PPSV23 ¹⁴⁸	PPSV23 is contraindicated in people who have ever had a severe allergic reaction after a previous dose, and in individuals with a severe allergy to any component of this vaccine	Pneumococcal vaccines might be administered in individuals with a moderate or severe acute illness with or without fever in case the benefits of vaccination outweigh the risks
Pertussis	DTaP, Tdap ¹⁴⁹ (DTaP and Tdap contain the same pertussis components, but Tdap contains a reduced quantity of some pertussis antigens and diphtheria toxoid) ¹⁴⁹	Contraindicated in case of a severe allergic reaction to a vaccine component or following a prior dose or in case of encephalopathy not attributable to another identifiable cause within 7 days after vaccination	Precaution should be taken in case of: 1) moderate or severe acute illness, 2) progressive or unstable neurological disorder, 3) uncontrolled seizures, 4) progressive encephalopathy, 5) Guillain-Barre syndrome within 6 weeks after a previous dose of tetanus-toxoid-containing vaccine, 6) history of Arthus-type hypersensitivity reactions after a previous dose of diphtheria toxoid- or tetanus toxoid-containing vaccine

Agencia de Conocimiento en Salud [ACIS]-Servicio Gallego de Salud [SERGAS]-Xunta de Galicia; Spain), Programa Traslacional COVID-19 (ACIS-Servicio Gallego de Salud [SERGAS]-XUNTA de Galicia; Spain) and Axencia Galega de Innovacion (GAIN; IN607B 2020/08-XUNTA de Galicia; Spain); and ReSVinext (Instituto de Salud Carlos III [ISCIII]/PI16/01569/Cofinanciado FEDER), Enterogen (Instituto de Salud Carlos III [ISCIII]/PI19/01090/Cofinanciado FEDER), OMI-COVI-VAC (PI22/00406/Cofinanced European Regional Development Fund), Grupos de Referencia Competitiva (IIN607A2021/05) and Axencia Galega de Innovación (GAIN; IN845D 2020/23-Xunta de Galicia; Spain).

Declaration of Potential Conflicts of Interest

Federico Martinón-Torres has acted as principal investigator in randomized controlled trials of Ablynx, Abbot, Seqirus, Sanofi Pasteur MSD, Sanofi Pasteur, Cubist, Wyeth, Merck, Pfizer, Roche, Regeneron, Jansen, Medimmune, Novavax, Novartis and GSK, with honoraria paid to his institution. Federico Martinon-Torres reports a relationship with GSK Vaccines SRL that includes: consulting or advisory. Federico Martinon-Torres reports a relationship with Pfizer Inc that includes: consulting or advisory. Federico Martinon-Torres reports a relationship with Sanofi Pasteur Inc that includes: consulting or advisory. Federico Martinon-Torres reports a relationship with Janssen Pharmaceuticals Inc that includes: consulting or advisory. Federico Martinon-Torres reports a relationship with MSD that includes: consulting or advisory. Federico Martinon-Torres reports a relationship with Segirus Pty Ltd that includes: consulting or advisory. The remaining authors declare that they have no known competing financial interests or personal relationships that could have appeared to influence the work reported in this paper. Ther other authors declare no competing interests.

Appendix A. Supplementary data

Supplementary data associated with this article can be found, in the online version, at doi:10.1016/j.arbres.2024.05.026.

References

- World Health Organization. Chronic respiratory diseases. Available at: https://www.who.int/health-topics/chronic-respiratory-diseases#tab=tab_1; 2023 [accessed 25 May 2023].
- GBD 2019 Chronic Respiratory Diseases Collaborators. Global burden of chronic respiratory diseases and risk factors, 1990-2019: an update from the Global Burden of Disease Study 2019. EClinicalMedicine. 2023;59:101936, http://dx.doi.org/10.1016/j.eclinm.2023.101936.
- World Health Organization. Asthma. Available at: https://www.who.int/news-room/fact-sheets/detail/asthma; 2023 [accessed 25 May 2023].
- Zhang D, Zheng J. The Burden of Childhood Asthma by Age Group, 1990-2019: A Systematic Analysis of Global Burden of Disease 2019 Data. Front Pediatr. 2022;10:823399, http://dx.doi.org/10.3389/fped.2022.823399.
- Oliver AL. Lung Cancer: Epidemiology and Screening. Surg Clin North Am. 2022;102:335–44, http://dx.doi.org/10.1016/j.suc.2021.12.001.
 Li C, Lei S, Ding L, Xu Y, Wu X, Wang H, et al. Global burden and trends of
- Li C, Lei S, Ding L, Xu Y, Wu X, Wang H, et al. Global burden and trends of lung cancer incidence and mortality. Chin Med J (Engl). 2023;136:1583–90, http://dx.doi.org/10.1097/CM9.0000000000002529.
- Florman KEH, Siddharthan T, Pollard SL, Alupo P, Barber JA, Chandyo RK, et al. Unmet Diagnostic and Therapeutic Opportunities for Chronic Obstructive Pulmonary Disease in Low- and Middle-Income Countries. Am J Respir Crit Care Med. 2023;208:442–50, http://dx.doi.org/10.1164/rccm.202302-02890C.
- World Health Organization. WHO package of essential noncommunicable (?PEN)? disease interventions for primary health care. Available at: https://apps.who.int/iris/handle/10665/334186; 2020 [accessed 14 June 2023].
- Viniol C, Vogelmeier CF. Exacerbations of COPD. Eur Respir Rev. 2018;27:170103, http://dx.doi.org/10.1183/16000617.0103-2017.
- Gautier C, Charpin D. Environmental triggers and avoidance in the management of asthma. J Asthma Allergy. 2017;10:47–56, http://dx.doi.org/10.2147/JAA.S121276.
- 11. Hewitt R, Farne H, Ritchie A, Luke E, Johnston SL, Mallia P. The role of viral infections in exacerbations of chronic obstructive pulmonary disease and asthma. Ther Adv Respir Dis. 2016;10:158–74, http://dx.doi.org/10.1177/1753465815618113.
- Tan KS, Lim RL, Liu J, Ong HH, Tan VJ, Lim HF, et al. Respiratory Viral Infections in Exacerbation of Chronic Airway Inflammatory Diseases: Novel Mechanisms and Insights From the Upper Airway Epithelium. Front Cell Dev Biol. 2020;8:99, http://dx.doi.org/10.3389/fcell.2020.00099.
- Gao YH, Guan WJ, Xu G, Lin ZY, Tang Y, Lin ZM, et al. The role of viral infection in pulmonary exacerbations of bronchiectasis in adults: a prospective study. Chest. 2015;147:1635–43, http://dx.doi.org/10.1378/chest.14-1961.
- 14. Kutter JS, Spronken MI, Fraaij PL, Fouchier RA, Herfst S. Transmission routes of respiratory viruses among humans. Curr Opin Virol. 2018;28:142–51, http://dx.doi.org/10.1016/j.coviro.2018.01.001.
- Jartti T, Gern JE. Role of viral infections in the development and exacerbation of asthma in children. J Allergy Clin Immunol. 2017;140:895–906, http://dx.doi.org/10.1016/j.jaci.2017.08.003.
- Cookson W, Moffatt M, Rapeport G, Quint J. A Pandemic Lesson for Global Lung Diseases: Exacerbations Are Preventable. Am J Respir Crit Care Med. 2022;205:1271–80, http://dx.doi.org/10.1164/rccm.202110-2389CI.
- 17. American Lung Association. Controlling Chronic Lung Diseases Amid COVID-19. Available at: https://www.lung.org/lung-health-diseases/lung-disease-lookup/covid-19/chronic-lung-diseases-and-covid; 2023 [accessed August 24 2023].
- Ishak AR, Hsieh YC, Srinivasan H, See KC. Review of Vaccination Recommendations in Guidelines for Non-Communicable Diseases with Highest Global Disease Burden among Adults 75 Years Old and Above. Vaccines (Basel). 2023;11:1076, http://dx.doi.org/10.3390/vaccines11061076.
- Redondo E, Rivero-Calle I, Mascaros E, Ocana D, Jimeno I, Gil A, et al. Vaccination against Community-Acquired Pneumonia in Spanish Adults: Practical Recommendations by the NeumoExperts Prevention Group. Antibiotics (Basel). 2023;12:138, http://dx.doi.org/10.3390/antibiotics12010138.
- Global Initiative for Asthma. 2023 GINA main report. Available at: https://ginasthma.org/2023-gina-main-report/; 2023 [accessed 17 December 2023].
- 21. Cable J, Sun J, Cheon IS, Vaughan AE, Castro IA, Stein SR, et al. Respiratory viruses: New frontiers-a Keystone Symposia report. Ann N Y Acad Sci. 2023;1522:60–73, http://dx.doi.org/10.1111/nyas.14958.
- Sim YS, Lee JH, Lee EG, Choi JY, Lee CH, An TJ, et al. COPD Exacerbation-Related Pathogens and Previous COPD Treatment. J Clin Med. 2022;12:111, http://dx.doi.org/10.3390/jcm12010111.
- Liao KM, Chen YJ, Shen CW, Ou SK, Chen CY. The Influence of Influenza Virus Infections in Patients with Chronic Obstructive Pulmonary Disease. Int J Chron Obstruct Pulmon Dis. 2022;17:2253–61, http://dx.doi.org/10.2147/COPD.S378034.

- Wallick C, To TM, Korom S, Masters H 3rd, Hanania NA, Moawad D. Impact of influenza infection on the short- and long-term health of patients with chronic obstructive pulmonary disease. J Med Econ. 2022;25:930–9, http://dx.doi.org/10.1080/13696998.2022.2098630.
- Mullerova H, Chigbo C, Hagan GW, Woodhead MA, Miravitlles M, Davis KJ, et al. The natural history of community-acquired pneumonia in COPD patients: a population database analysis. Respir Med. 2012;106:1124–33, http://dx.doi.org/10.1016/j.rmed.2012.04.008.
- Wilkinson TMA, Van den Steen P, Cheuvart B, Baudson N, Dodet M, Turriani E, et al. Seroprevalence of Bordetella pertussis Infection in Patients With Chronic Obstructive Pulmonary Disease in England: Analysis of the AERIS Cohort. COPD. 2021;18:341–8, http://dx.doi.org/10.1080/15412555.2021.1920904.
- Binns E, Tuckerman J, Licciardi PV, Wurzel D. Respiratory syncytial virus, recurrent wheeze and asthma: A narrative review of pathophysiology, prevention and future directions. J Paediatr Child Health. 2022;58:1741–6, http://dx.doi.org/10.1111/jpc.16197.
- 28. Heppe-Montero M, Gil-Prieto R, Del Diego Salas J, Hernandez-Barrera V, Gil-de-Miguel A. Impact of Respiratory Syncytial Virus and Influenza Virus Infection in the Adult Population in Spain between 2012 and 2020. Int J Environ Res Public Health. 2022;19:14680, http://dx.doi.org/10.3390/ijerph192214680.
- 29. Hansen CL, Chaves SS, Demont C, Viboud C. Mortality Associated With Influenza and Respiratory Syncytial Virus in the US, 1999-2018. JAMA Netw Open. 2022;5:e220527, http://dx.doi.org/10.1001/jamanetworkopen.2022.0527.
- 30. Goldstein E, Finelli L, O'Halloran A, Liu P, Karaca Z, Steiner CA, et al. Hospitalizations Associated with Respiratory Syncytial Virus and Influenza in Children Including Children Diagnosed with Asthma. Epidemiology. 2019;30:918–26, http://dx.doi.org/10.1097/EDE.000000000001092.
- Kwon YS, Park SH, Kim MA, Kim HJ, Park JS, Lee MY, et al. Risk of mortality associated with respiratory syncytial virus and influenza infection in adults. BMC Infect Dis. 2017;17:785, http://dx.doi.org/10.1186/s12879-017-2897-4.
- Potena A, Caramori G, Casolari P, Contoli M, Johnston SL, Papi A. Pathophysiology of viral-induced exacerbations of COPD. Int J Chron Obstruct Pulmon Dis. 2007;2:477–83.
- 33. Vekemans J, Moorthy V, Giersing B, Friede M, Hombach J, Arora N, et al. Respiratory syncytial virus vaccine research and development: World Health Organization technological roadmap and preferred product characteristics. Vaccine. 2019;37:7394–5, http://dx.doi.org/10.1016/j.vaccine.2017.09.092.
- 34. PATH. RSV Vaccine and mAb Snapshot. Available at: https://media.path.org/documents/RSV-snapshot.02JUN2023_clinical-stage_dBtD8W3.pdf?.gl=1*spid9a*_gcl.au*MTgyNjc3NjgyNi4xNjg1MDEwNjk0*_ga*NjA5MjY2NDc5NC4xNjg1MDEwNjk0*_ga.YBSE7ZKDQM*MTY4NzI1OTcy0C4yLjAuMTY4NzI10Tcy0C42MC4wLiA; 2023 [accessed 20 June 2023].
- 35. US Food and Drug Administration. FDA Approves First Vaccine for Pregnant Individuals to Prevent RSV in Infants. Available at: https://www.fda.gov/news-events/press-announcements/fda-approves-first-vaccine-pregnant-individuals-prevent-rsv-infants; 2023 [accessed August 27 2023].
- US Food & Drug Administration. FDA Approves First Respiratory Syncytial Virus (RSV) Vaccine. Available at: https://www.fda.gov/ news-events/press-announcements/fda-approves-first-respiratory-syncytialvirus-rsv-vaccine; 2023 [accessed 20 June 2023].
- 37. Centers for Disease Control and Prevention. Use of Respiratory Syncytial Virus Vaccines in Older Adults: Recommendations of the Advisory Committee on Immunization Practices United States, 2023. Available at: https://www.cdc.gov/mmwr/volumes/72/wr/mm7229a4.htm#:~:text=In%20May%202023%2C%20the%20Food%20and%20Drug%20Administration%20(FDA),preF)%20vaccine%20(18); 2023 [accessed August 27 2023].
- European Medicines Agency. Arexvy. Available at: https://www.ema. europa.eu/en/medicines/human/EPAR/arexvy#authorisation-details-section; 2023 [accessed 27 August 2023].
- European Medicines Agency. First RSV vaccine to protect infants up to 6 months of age and older adults. Available at: https://www.ema.europa. eu/en/news/first-rsv-vaccine-protect-infants-6-months-age-older-adults; 2023 [accessed 27 August 2023].
- Melgar M, Britton A, Roper LE, Talbot HK, Long SS, Kotton CN, et al. Use of Respiratory Syncytial Virus Vaccines in Older Adults: Recommendations of the Advisory Committee on Immunization Practices – United States, 2023. MMWR Morb Mortal Wkly Rep. 2023;72:793–801.
 Kampmann B, Madhi SA, Munjal I, Simoes EAF, Pahud BA, Llapur C, et al. Bivalent
- 41. Kampmann B, Madhi SA, Munjal I, Simoes EAF, Pahud BA, Llapur C, et al. Bivalent Prefusion F Vaccine in Pregnancy to Prevent RSV Illness in Infants. N Engl J Med. 2023;388:1451–64, http://dx.doi.org/10.1056/NEJMoa2216480.
- Centers for Disease Control and Prevention Advisory Committee on Immunization Practices (ACIP). ACIP Presentation Slides: June 21-23, 2023 Meeting. RSVpreF Older Adults Clinical Development Program Updates. 2023. Available at: https://www.cdc.gov/vaccines/acip/meetings/slides-2023-06-21-23.html. [accessed August 27 2023].
- Centers for Disease Control and Prevention Advisory Committee on Immunization Practices (ACIP). ACIP Presentation Slides: June 21-23, 2023 Meeting. GSK's RSVPreF3 OA Vaccine (AREXVY). 2023. Available at: https://www.cdc.gov/vaccines/acip/meetings/slides-2023-06-21-23.html. [accessed August 27 2023].
- Global Initiative for Chronic Obstructive Lung Disease. 2024 Gold Report. Available at: https://goldcopd.org/2024-gold-report/; 2024 [accessed 17 December 2023].
- 45. Feldman RG, Antonelli-Incalzi R, Steenackers K, Lee DG, Papi A, Ison MG, et al. Respiratory Syncytial Virus Prefusion F Protein Vaccine Is Efficacious in Older

- Adults With Underlying Medical Conditions. Clin Infect Dis. 2024;78:202–9, http://dx.doi.org/10.1093/cid/ciad471.
- PATH. RSV Clinical Trial Tracker. Available at: https://www.path. org/resources/rsv-and-mab-trial-tracker/; [accessed 28 June 2023].
- 47. Johnson & Johnson. Janssen Provides Portfolio Update. Available at: https://www.jnj.com/media-center/press-releases/janssen-provides-portfolio-update; 2023. [accessed 01 April 2024].
- 48. Bavarian Nordic. Bavarian Nordic provides update on RSV vaccine program. Available at: https://www.bavarian-nordic.com/investor/news/news.aspx?news=6808#:~:text=COPENHAGEN %2C%20Denmark%2C%20July%2022%2C,disease%20(LRTD)%20from%20RSV; 2023. [accessed 13 March 2024].
- Swanson KA, Rainho-Tomko JN, Williams ZP, Lanza L, Peredelchuk M, Kishko M, et al. A respiratory syncytial virus (RSV) F protein nanoparticle vaccine focuses antibody responses to a conserved neutralization domain. Sci Immunol. 2020;5:eaba6466, http://dx.doi.org/10.1126/sciimmunol.aba6466.
- Icosavax. IVX-A12 RSV/hMPV BIVALENT PROGRAM. Available at: https://icosavax.com/pipeline/. [accessed 07 June 2024].
- 51. NCT04295070. A Phase 1, First in Human, Randomized, Double-blind, Placebo Controlled Study of the Safety, Tolerability, and Immunogenicity of the CodaVax-RSV Vaccine in Healthy Adult Volunteers. Full Text View ClinicalTrials.gov. Bethesda Natl. Libr. Med. (US). 2020. Jul 9. Available at: https://clinicaltrials.gov/study/NCT04295070; 2020 [accessed November 8 2023].
- NCT05281263. A Phase 1 Trial of the Safety, Tolerability, and Immunogenicity of BLB-201 Vaccine in Healthy Young Adults and Older Adults. ClinicalTrials.gov. Bethesda Natl. Libr. Med. (US). 2022. Jul 7. Available at: https://clinicaltrials.gov/study/NCT05281263; 2022 [accessed November 7 2023].
- Wilson E, Goswami J, Baqui AH, Doreski PA, Perez-Marc G, Zaman K, et al. Efficacy and Safety of an mRNA-Based RSV PreF Vaccine in Older Adults. N Engl J Med. 2023;389:2233–44, http://dx.doi.org/10.1056/NEJMoa2307079.
- Hammitt LL, Dagan R, Yuan Y, Baca Cots M, Bosheva M, Madhi SA, et al. Nirsevimab for Prevention of RSV in Healthy Late-Preterm and Term Infants. N Engl J Med. 2022;386:837–46, http://dx.doi.org/10.1056/NEJMoa2110275.
- Griffin MP, Yuan Y, Takas T, Domachowske JB, Madhi SA, Manzoni P, et al. Single-Dose Nirsevimab for Prevention of RSV in Preterm Infants. N Engl J Med. 2020;383:415–25, http://dx.doi.org/10.1056/NEJMoa1913556.
- 56. Simoes EAF, Madhi SA, Muller WJ, Atanasova V, Bosheva M, Cabanas F, et al. Efficacy of nirsevimab against respiratory syncytial virus lower respiratory tract infections in preterm and term infants, and pharmacokinetic extrapolation to infants with congenital heart disease and chronic lung disease: a pooled analysis of randomised controlled trials. Lancet Child Adolesc Health. 2023;7:180–9, http://dx.doi.org/10.1016/S2352-4642(22)00321-2.
- 57. Drysdale S. Efficacy of nirsevimab against RSV lower respiratory tract infection hospitalization in infants: preliminary data from the HAR-MONIE phase 3b trial. Presented at 41st Annual Meeting of the European Society for Paediatric Infectious Diseases in Lisbon, 2023. Available at: https://2023.espidmeeting.org/welcome-to-espid/. [accessed 30 June 2023].
- Sun M, Lai H, Na F, Li S, Qiu X, Tian J, et al. Monoclonal Antibody for the Prevention of Respiratory Syncytial Virus in Infants and Children: A Systematic Review and Network Meta-analysis. JAMA Netw Open. 2023;6:e230023, http://dx.doi.org/10.1001/jamanetworkopen.2023.0023.
 Martinon-Torres F. Miras-Carballal S. Duran-Parrondo C. Early Jessons
- Martinon-Torres F, Miras-Carballal S, Duran-Parrondo C. Early lessons from the implementation of universal respiratory syncytial virus prophylaxis in infants with long-acting monoclonal antibodies, Galicia, Spain September and October 2023. Euro Surveill. 2023;28:2300606, http://dx.doi.org/10.2807/1560-7917.ES.2023.28.49.2300606.
- Ares-Gómez S, Mallah N, Santiago-Pérez MI, Pardo-Seco J, Pérez-Martínez O, Otero-Barrós M-T, et al. Effectiveness and impact of universal prophylaxis with nirsevimab in infants against hospitalization for respiratory syncytial virus First results of a population-based longitudinal study in Galicia, Spain. Lancet Infect Dis. 2024; S1473-3099(24):00215-9. https://doi.org/10.1016/S1473-3099(24)00215-9.
 Lopez-Lacort M, Munoz-Quiles C, Mira-Iglesias A, Lopez-Labrador FX,
- Lopez-Lacort M, Munoz-Quiles C, Mira-Iglesias A, Lopez-Labrador FX, Mengual-Chulia B, Fernandez-Garcia C, et al. Early estimates of nirsevimab immunoprophylaxis effectiveness against hospital admission for respiratory syncytial virus lower respiratory tract infections in infants, Spain, October 2023 to January 2024. Euro Surveill. 2024;29:2400046, http://dx.doi.org/10.2807/1560-7917.ES.2024.29.6.2400046.
- 62. Ernst C, Bejko D, Gaasch L, Hannelas E, Kahn I, Pierron C, et al. Impact of nirsevimab prophylaxis on paediatric respiratory syncytial virus (RSV)-related hospitalisations during the initial 2023/24 season in Luxembourg. Euro Surveill. 2024;29:2400033, http://dx.doi.org/10.2807/1560-7917.ES.2024.29.4.2400033.
- 63. World Health Organization. WHO Coronavirus (COVID-19) Dashboard. Available at: https://covid19.who.int/; 2023 [accessed November 16 2023].
- 64. Yin T, Li Y, Ying Y, Luo Z. Prevalence of comorbidity in Chinese patients with COVID-19: systematic review and meta-analysis of risk factors. BMC Infect Dis. 2021;21:200, http://dx.doi.org/10.1186/s12879-021-05915-0.
- Liu S, Cao Y, Du T, Zhi Y. Prevalence of Comorbid Asthma and Related Outcomes in COVID-19: A Systematic Review and Meta-Analysis. J Allergy Clin Immunol Pract. 2021;9:693–701, http://dx.doi.org/10.1016/j.jaip.2020.11.054.
- 66. Shi T, Pan J, Vasileiou E, Robertson C, Sheikh A, Public Health S, et al. Risk of serious COVID-19 outcomes among adults with asthma in Scot-

- land: a national incident cohort study. Lancet Respir Med. 2022;10:347–54, http://dx.doi.org/10.1016/S2213-2600(21)00543-9.
- 67. Bloom CI, Drake TM, Docherty AB, Lipworth BJ, Johnston SL, Nguyen-Van-Tam JS, et al. Risk of adverse outcomes in patients with underlying respiratory conditions admitted to hospital with COVID-19: a national, multicentre prospective cohort study using the ISARIC WHO Clinical Characterisation Protocol UK. Lancet Respir Med. 2021;9:699–711, http://dx.doi.org/10.1016/S2213-2600(21)00013-8.
- 68. Halpin DMG, Criner GJ, Papi A, Singh D, Anzueto A, Martinez FJ, et al. Global Initiative for the Diagnosis Management, and Prevention of Chronic Obstructive Lung Disease. The 2020 GOLD Science Committee Report on COVID-19 and Chronic Obstructive Pulmonary Disease. Am J Respir Crit Care Med. 2021;203:24–36, http://dx.doi.org/10.1164/rccm.202009-3533SO.
- 69. Center for Disease Control and Prevention. Respiratory infections and asthma. Available at: https://www.cdc.gov/asthma/respiratory-infections/?CDC_AAref_Val=https://www.cdc.gov/asthma/respinf.html; 2023 [accessed November 23 2023].
- Miravitlles M, Calle M, Molina J, Almagro P, Gomez JT, Trigueros JA, et al. Spanish COPD Guidelines (GesEPOC) 2021 Updated Pharmacological treatment of stable COPD. Arch Bronconeumol. 2022;58:69–81, http://dx.doi.org/10.1016/j.arbres.2021.03.005.
- World Health Organization. COVID-19 vaccine tracker. Available at: https://covid19.trackvaccines.org/agency/who/; 2023 [accessed July 03 2023].
- Kwok WC, Leung SHI, Tam TCC, Ho JCM, Lam DC, Ip MSM, et al. Efficacy of mRNA and Inactivated Whole Virus Vaccines Against COVID-19 in Patients with Chronic Respiratory Diseases. Int J Chron Obstruct Pulmon Dis. 2023;18:47–56, http://dx.doi.org/10.2147/COPD.S394101.
- 73. Song S, Madewell ZJ, Liu M, Longini IM, Yang Y. Effectiveness of SARS-CoV-2 vaccines against Omicron infection and severe events: a systematic review and meta-analysis of test-negative design studies. Front Public Health. 2023;11:1195908, http://dx.doi.org/10.3389/fpubh.2023.1195908.
- 74. Piechotta V, Siemens W, Thielemann I, Toews M, Koch J, Vygen-Bonnet S, et al. Safety and effectiveness of vaccines against COVID-19 in children aged 5-11 years: a systematic review and meta-analysis. Lancet Child Adolesc Health. 2023;7:379-91, http://dx.doi.org/10.1016/S2352-4642(23)00078-0.
- 75. Li Y, Liang H, Ding X, Cao Y, Yang D, Duan Y. Effectiveness of COVID-19 vaccine in children and adolescents with the Omicron variant: A systematic review and meta-analysis. J Infect. 2023;86:e64-6, http://dx.doi.org/10.1016/j.jinf.2023.01.001.
- 76. World Health Organization. Report of the meeting of the WHO Technical Advisory Group on COVID-19 Vaccine Composition (TAG-CO-VAC) held on 16-17 March 2023. Available at: https://www.who.int/news/item/14-04-2023-report-of-the-meeting-of-the-who-technical-advisory-group-on-covid-19-vaccine-composition-(tag-co-vac)-held-on-16-17-march-2023; 2023 [accessed 27 August 2023].
- Centre for Disease Prevention and statement on updating COVID-19 77. European Control (ECDC). ECDC-EMA vaccines comfor SARS-CoV-2 position new virus variants. Available at: https://www.ecdc.europa.eu/en/news-events/ecdc-ema-statement-updating -covid-19-vaccines-composition-new-sars-cov-2-virus-variants; 2023 [accessed 27 August 2023].
- World Health Organization. COVID-19 vaccine tracker and landscape. Available at: https://www.who.int/publications/m/item/draft-landscape-of-covid-19-candidate-vaccines; 2023 [accessed July 03 2023].
- World Health Organization. Influenza (seasonal). Available at: https://www.who.int/westernpacific/health-topics/influenza-seasonal#tab= tab_1; 2023 [accessed June 10 2023].
 Biancardi E, Fennell M, Rawlinson W, Thomas PS. Viruses are frequently present
- Biancardi E, Fennell M, Rawlinson W, Thomas PS. Viruses are frequently present
 as the infecting agent in acute exacerbations of chronic obstructive pulmonary
 disease in patients presenting to hospital. Intern Med J. 2016;46:1160–5,
 http://dx.doi.org/10.1111/imj.13213.
- http://dx.doi.org/10.1111/imj.13213.

 81. Iuliano AD, Roguski KM, Chang HH, Muscatello DJ, Palekar R, Tempia S, et al. Estimates of global seasonal influenza-associated respiratory mortality: a modelling study. Lancet. 2018;391(10127):1285-300, http://dx.doi.org/10.1016/S0140-6736(17)33293-2.
- 82. Lafond KE, Porter RM, Whaley MJ, Suizan Z, Ran Z, Aleem MA, et al. Global burden of influenza-associated lower respiratory tract infections and hospitalizations among adults: A systematic review and meta-analysis. PLoS Med. 2021;18:e1003550, http://dx.doi.org/10.1371/journal.pmed.1003550.
- 83. Portal EVI. Influenza. Available at: https://vaccination-info.eu/en/disease-factsheets/influenza#:~:text=Vaccination%20is%20the%20most%20 effective,individuals%20with%20chronic%20medical%20conditions; 2023 [accessed July 10 2023].
- 84. Christy C, Aligne CA, Auinger P, Pulcino T, Weitzman M. Effectiveness of influenza vaccine for the prevention of asthma exacerbations. Arch Dis Child. 2004;89:734–5, http://dx.doi.org/10.1136/adc.2003.030999.
- Abadoglu O, Mungan D, Pasaoglu G, Celik G, Misirligil Z. Influenza vaccination in patients with asthma: effect on the frequency of upper respiratory tract infections and exacerbations. J Asthma. 2004;41:279–83, http://dx.doi.org/10.1081/jas-120026084.
- Plaza Moral V, Alobid I, Alvarez Rodriguez C, Blanco Aparicio M, Ferreira J, Garcia G, et al. GEMA 5.3 Spanish Guideline on the Management of Asthma. Open Respir Arch. 2023;5:100277, http://dx.doi.org/10.1016/j.opresp.2023.100277.
- Centers for Disease Control and Prevention. Prevent Seasonal Flu. Available at: https://www.cdc.gov/flu/prevent/index.html; 2023 [accessed July 10 2023].

- Centers for Disease Control and Prevention. Different Types of Flu Vaccines. Available at: https://www.cdc.gov/flu/prevent/different-flu-vaccines.htm; 2023 [accessed July 10 2023].
- 89. Committee On Infectious Diseases. Recommendations for Prevention and Control of Influenza in Children, 2022-2023. Pediatrics. 2022;150, e2023063772.
- 90. Vasileiou E, Sheikh A, Butler C, El Ferkh K, von Wissmann B, McMenamin J, et al. Effectiveness of Influenza Vaccines in Asthma: A Systematic Review and Meta-Analysis. Clin Infect Dis. 2017;65:1388–95, http://dx.doi.org/10.1093/cid/cix524.
- 91. Li Y, Zhang P, An Z, Yue C, Wang Y, Liu Y, et al. Effectiveness of influenza and pneumococcal vaccines on chronic obstructive pulmonary disease exacerbations. Respirology. 2022;27:844–53, http://dx.doi.org/10.1111/resp.14309.
- 92. Young-Xu Y, Smith J, Nealon J, Mahmud SM, Van Aalst R, Thommes EW, et al. Influenza vaccine in chronic obstructive pulmonary disease among elderly male veterans. PLoS One. 2022;17:e0262072, http://dx.doi.org/10.1371/journal.pone.0262072.
- 93. World Health Organization. Pneumococcal conjugate vaccines in infants and children under 5 years of age: WHO position paper February 2019. Wkly Epidemiol Rec. 2019;8:85–104.
- 94. O'Brien KL, Nohynek H, World Health Organization Pneumococcal Vaccine Trials Carriage Working G. Report from a WHO Working Group: standard method for detecting upper respiratory carriage of Streptococcus pneumoniae. Pediatr Infect Dis J. 2003;22:e1–11, http://dx.doi.org/10.1097/01.inf.0000049347.42983.77.
- 95. World Health Organization. Global Action Plan for Prevention and Control of Pneumonia (?GAPP)? Available at: https://www.who.int/publications/i/item/WHO-FCH-CAH-NCH-09.04; 2008 [accessed July 19 2023].
- World Health Organization. Pneumonia in children. 2022. Available at: https://www.who.int/news-room/fact-sheets/detail/pneumonia. [accessed 19 July 2023].
- Campling J, Vyse A, Liu HH, Wright H, Slack M, Reinert RR, et al. A review of evidence for pneumococcal vaccination in adults at increased risk of pneumococcal disease: risk group definitions and optimization of vaccination coverage in the United Kingdom. Expert Rev Vaccines. 2023;22:785–800, http://dx.doi.org/10.1080/14760584.2023.2256394.
- Torres A, Blasi F, Dartois N, Akova M. Which individuals are at increased risk of pneumococcal disease and why? Impact of COPD, asthma, smoking, diabetes, and/or chronic heart disease on community-acquired pneumonia and invasive pneumococcal disease. Thorax. 2015;70:984–9, http://dx.doi.org/10.1136/thoraxjnl-2015-206780.
- Inghammar M, Engstrom G, Kahlmeter G, Ljungberg B, Lofdahl CG, Egesten A. Invasive pneumococcal disease in patients with an underlying pulmonary disorder. Clin Microbiol Infect. 2013;19:1148–54, http://dx.doi.org/10.1111/1469-0691.12182.
- Toren K, Blanc PD, Qvarfordt I, Aspevall O, Schioler L. Inhaled Corticosteroids Use and Risk of Invasive Pneumococcal Disease in a Population-based Study. Ann Am Thorac Soc. 2020;17:1570–5, http://dx.doi.org/10.1513/AnnalsATS.202004-3520C.
- 101. Ramirez JA, Wiemken TL, Peyrani P, Arnold FW, Kelley R, Mattingly WA, et al. Adults Hospitalized With Pneumonia in the United States: Incidence Epidemiology, and Mortality. Clin Infect Dis. 2017;65:1806–12, http://dx.doi.org/10.1093/cid/cix647.
- 102. Bordon J, Slomka M, Gupta R, Furmanek S, Cavallazzi R, Sethi S, et al. Hospitalization due to community-acquired pneumonia in patients with chronic obstructive pulmonary disease: incidence, epidemiology and outcomes. Clin Microbiol Infect. 2020;26:220–6, http://dx.doi.org/10.1016/j.cmi.2019.06.025.
- 103. Talbot TR, Hartert TV, Mitchel E, Halasa NB, Arbogast PG, Poehling KA, et al. Asthma as a risk factor for invasive pneumococcal disease. N Engl J Med. 2005;352:2082–90, http://dx.doi.org/10.1056/NEJMoa044113.
- 104. Centers for Disease Control and Prevention, Advisory Committee on Immunization Practices. Updated recommendations for prevention of invasive pneumococcal disease among adults using the 23-valent pneumococcal polysaccharide vaccine (PPSV23). MMWR Morb Mortal Wkly Rep. 2010;59:1102–6
- Venkatesan P. GOLD COPD report: 2023 update. Lancet Respir Med. 2023;11:18, http://dx.doi.org/10.1016/S2213-2600(22)00494-5.
- 106. UK Health Security Agency. Guidance. Pneumococcal: the green book, chapter 25. Available at: https://www.gov.uk/government/publications/pneumococcal-the-green-book-chapter-25; 2023 [accessed 19 December 2023].
- 107. Center for Disease Control and Prevention. Shared Clinical Decision-Making PCV20 Vaccination for Adults 65 Years or Older. Available at: https://www.cdc.gov/vaccines/vpd/pneumo/hcp/who-when-to-vaccinate.html; 2023[accessed October 30 2023].
- Prevention CDC. Pneumococcal Polysaccharide VIS. Available at: https://www.cdc.gov/vaccines/hcp/vis/vis-statements/ppv.html; 2019 [accessed 28 July 2023].
- 109. Simon S, Joean O, Welte T, Rademacher J. The role of vaccination in COPD: influenza, SARS-CoV-2, pneumococcus, pertussis, RSV and varicella zoster virus. Eur Respir Rev. 2023;32:230034, http://dx.doi.org/10.1183/16000617.0034-2023.

- Falkenhorst G, Remschmidt C, Harder T, Hummers-Pradier E, Wichmann O, Bogdan C. Effectiveness of the 23-Valent Pneumococcal Polysaccharide Vaccine (PPV23) against Pneumococcal Disease in the Elderly: Systematic Review and Meta-Analysis. PLoS One. 2017;12:e0169368, http://dx.doi.org/10.1371/journal.pone.0169368.
- 111. Musher D.M., Rodriguez-Barradas M.C. Pneumococcal vaccination in adults. Available at: https://www.uptodate.com/contents/pneumococcal-vaccination-in-adults/print; 2023 [accessed 28 July 2023].
- 112. Essik B, Sabharwal C, Cannon K, Frenck R, Lal H, Xu X, et al. Pivotal Phase 3 Randomized Clinical Trial of the Safety Tolerability, and Immunogenicity of 20-Valent Pneumococcal Conjugate Vaccine in Adults Aged ≥ 18 Years. Clin Infect Dis. 2022;75:390–8, http://dx.doi.org/10.1093/cid/ciab990.
- 113. Klein NP, Peyrani P, Yacisin K, Caldwell N, Xu X, Scully IL, et al. A phase 3, randomized, double-blind study to evaluate the immunogenicity and safety of 3 lots of 20-valent pneumococcal conjugate vaccine in pneumococcal vaccine-naive adults 18 through 49 years of age. Vaccine. 2021;39:5428–35, http://dx.doi.org/10.1016/j.vaccine.2021.07.004.
- 114. Cannon K, Elder C, Young M, Scott DA, Scully IL, Baugher G, et al. A trial to evaluate the safety and immunogenicity of a 20-valent pneumococcal conjugate vaccine in populations of adults ≥ 65 years of age with different prior pneumococcal vaccination. Vaccine. 2021;39:7494–502, http://dx.doi.org/10.1016/j.vaccine.2021.10.032.
- 115. Olsen J, Schnack H, Skovdal M, Vietri J, Mikkelsen MB, Poulsen PB. Cost-effectiveness of 20-valent pneumococcal conjugate vaccine in Denmark compared with PPV23. J Med Econ. 2022;25:1240-54, http://dx.doi.org/10.1080/13696998.2022.2152235.
- 116. Mendes D, Averin A, Atwood M, Sato R, Vyse A, Campling J, et al. Cost-effectiveness of using a 20-valent pneumococcal conjugate vaccine to directly protect adults in England at elevated risk of pneumococcal disease. Expert Rev Pharmacoecon Outcomes Res. 2022;22:1285–95, http://dx.doi.org/10.1080/14737167.2022.2134120.
- 117. Center for Disease Control and Prevention. Pneumococcal Conjugate VIS (Interim). Available at: https://www.cdc.gov/vaccines/hcp/vis/vis-statements/pcv.html#:~:text=Pneumococcal%20conjugate %20vaccine%20helps%20protect,on%20age%20and%20medical%20status; 2023 [accessed 28 July 2023].
- 118. Kobayashi M, Farrar JL, Gierke R, Britton A, Childs L, Leidner AJ, et al. Use of 15-Valent Pneumococcal Conjugate Vaccine and 20-Valent Pneumococcal Conjugate Vaccine Among U.S Adults: Updated Recommendations of the Advisory Committee on Immunization Practices United States, 2022. MMWR Morb Mortal Wkly Rep. 2022;71:109–17, http://dx.doi.org/10.15585/mmwr.mm7104a1.
- 119. Platt H, Omole T, Cardona J, Fraser NJ, Mularski RA, Andrews C, et al. Safety, tolerability, and immunogenicity of a 21-valent pneumococcal conjugate vaccine, V116, in healthy adults: phase 1/2, randomised, double-blind, active comparator-controlled, multicentre, US-based trial. Lancet Infect Dis. 2023;23:233–46, http://dx.doi.org/10.1016/S1473-3099(22)00526-6.
- 120. Behrens C, Agarwal FJ, Arulkumar P, Barbanel S, Bautista S, Berges L, et al. Development of a Next Generation 30+Valent Pneumococcal Conjugate Vaccine (VAX-XP) Using Site-Specific Carrier Protein Conjugation. Open Forum Infect Dis. 2021;8:615, http://dx.doi.org/10.1093/ofid/ofab466.1241.
- 121. World Health Organization. Pertussis. Available at: https://www.who.int/teams/health-product-policy-and-standards/standards-and-specifications/vaccine-standardization/pertussis; 2023 [accessed 28 July 2023].
- Centers for Disease Control and Prevention. Whooping Cough (Pertussis) Vaccination. Available at: https://www.cdc.gov/vaccines/vpd/pertussis/index.html; 2023 [accessed 28 July 2023].
- 123. Muloiwa R, Kagina BM, Engel ME, Hussey GD. The burden of laboratory-confirmed pertussis in low- and middle-income countries since the inception of the Expanded Programme on Immunisation (EPI) in 1974: a systematic review and meta-analysis. BMC Med. 2020;18:233, http://dx.doi.org/10.1186/s12916-020-01699-3.
- World Health Organization. Pneumococcal conjugate vaccine for childhood immunization—WHO position paper. Wkly Epidemiol Rec. 2007;82:93–104.
- Gonzalez-Barcala FJ, Villar-Alvarez F, Martinon-Torres F. Whooping Cough: The Visible Enemy. Arch Bronconeumol. 2022;58:300-2, http://dx.doi.org/10.1016/j.arbres.2021.06.008.
- Blasi F, Bonanni P, Braido F, Gabutti G, Marchetti F, Centanni S. The unmet need for pertussis prevention in patients with chronic obstructive pulmonary disease in the Italian context. Hum Vaccin Immunother. 2020;16:340–8, http://dx.doi.org/10.1080/21645515.2019.1652517.
- 127. Villar-Alvarez F, Gonzalez-Barcala FJ, Bernal-Gonzalez PJ. Pertussis Vaccine in COPD and Asthma: An Old Acquaintance Is Back. Open Respir Arch. 2022;4:100153, http://dx.doi.org/10.1016/j.opresp.2021.100153.
- 128. Stone H, Moa A, MacIntyre CR, Chughtai AA. Using open source data to estimate the global epidemiology of pertussis. Global Biosecurity. 2020;4, http://dx.doi.org/10.31646/gbio.65.
- **129.** World Health Organization. Pertussis vaccines: WHO position paper August 2015. Wkly Epidemiol Rec. 2015;35:433–60.
- 130. de Veras B, Pinto T, Moeremans K, Van Bellinghen LA, Gómez JA, Jamet N. EE535 Economic Evaluation of Decennial Pertussis Vaccination with Tetanus, Diphtheria and Acellular Pertussis (TDAP) Vaccine in Adult Populations with

- Asthma or Chronic Obstructive Pulmonary Disease (COPD) in Brazil. Value Health. 2023:26:S157.
- 131. Feredj E, Wiedemann A, Krief C, Maitre B, Derumeaux G, Chouaid C, et al. Immune response to pertussis vaccine in COPD patients. Sci Rep. 2023;13:11654, http://dx.doi.org/10.1038/s41598-023-38355-8.
- 132. Jones J. Evidence to recommendations framework: Nirsevimab updates. Center for Disease Control and Prevention, Advisory Committee on Immunization Practices meeting. Atlanta. Available at: https://stacks.cdc.gov/view/cdc/131586; 2023 [accessed 15 September 2023].
- 133. Shoukat A, Abdollahi E, Galvani AP, Halperin SA, Langley JM, Moghadas SM. Cost-effectiveness analysis of nirsevimab and maternal RSVpreF vaccine strategies for prevention of Respiratory Syncytial Virus disease among infants in Canada: a simulation study. Lancet Reg Health Am. 2023;28:100629, http://dx.doi.org/10.1016/j.lana.2023.100629.
- 134. Li X, Bilcke J, Beutels P. Pricey or priceless: cost-effectiveness of respiratory syncytial virus (RSV) prevention in infants. Lancet Reg Health Am. 2024;29:100657, http://dx.doi.org/10.1016/j.lana.2023.100657.
- 135. Getaneh AM, Li X, Mao Z, Johannesen CK, Barbieri E, van Summeren J, et al. Costeffectiveness of monoclonal antibody and maternal immunization against respiratory syncytial virus (RSV) in infants: Evaluation for six European countries. Vaccine. 2023;41:1623–31, http://dx.doi.org/10.1016/j.vaccine.2023.01.058.
- 136. Utami AM, Rendrayani F, Khoiry QA, Noviyanti D, Suwantika AA, Postma MJ, et al. Economic evaluation of COVID-19 vaccination: A systematic review. J Glob Health. 2023;13:06001, http://dx.doi.org/10.7189/jogh.13.06001.
- Fu Y, Zhao J, Han P, Zhang J, Wang Q, Wang Q, et al. Cost-effectiveness of COVID-19 vaccination: A systematic review. J Evid Based Med. 2023;16:152–65, http://dx.doi.org/10.1111/jebm.12525.
- López F, Català M, Prats C, Estrada O, Oliva I, Prat N, et al. A Cost-Benefit Analysis of COVID-19 Vaccination in Catalonia. Vaccines (Basel). 2021;10:59, http://dx.doi.org/10.3390/vaccines10010059.
- 139. Leidner AJ, Murthy N, Chesson HW, Biggerstaff M, Stoecker C, Harris AM, et al. Cost-effectiveness of adult vaccinations: A systematic review. Vaccine. 2019;37:226–34, http://dx.doi.org/10.1016/j.vaccine.2018.11.056.

- 140. Alvarez FP, Chevalier P, Borms M, Bricout H, Marques C, Soininen A, et al. Cost-effectiveness of influenza vaccination with a high dose quadrivalent vaccine of the elderly population in Belgium, Finland, and Portugal. J Med Econ. 2023;26:710–9, http://dx.doi.org/10.1080/13696998.2023.2194193.
- 141. Definition of levels of evidence (LoE) and overall strength of evidence (SoE). Global Spine J. 2015;5:539, http://dx.doi.org/10.1055/s-0035-1570346.
- 142. GSK Canada. Product monograph including patient medication information. Arexvy. Available at: https://ca.gsk.com/media/6988/arexvy.pdf; 2023 [accessed 24 April 2024].
- 143. PFIZER. ABRYSVO- respiratory syncytial virus vaccine. Available at: https://labeling.pfizer.com/ShowLabeling.aspx?id=19589#section-4; 2024 [accessed 24 April 2024].
- 144. Centers for Disease Control and Prevention. BEYFORTUS. Highlights of prescribing information. Available at: https://www.accessdata.fda.gov/drugsatfda_docs/label/2023/761328s000lbl.pdf; 2023 [accessed 24 April 2024].
- 145. Centers for Disease Control and Prevention. Interim clinical considerations for use of COVID-19 vaccines in the United States. Available at: https://www.cdc.gov/vaccines/covid-19/clinical-considerations/interim-considerations-us.html; 2024 [accessed 24 April 2024].
- 146. Prevention CDC. Who should and who should not get a flu vaccine. Available at: https://www.cdc.gov/flu/prevent/whoshouldvax.htm#anchor_1555704832; 2024 [accessed 26 April 2024].
- 147. Sanofi. Important safety information. Available at: https://www.sanofiflu.com/fluzone-high-dose-influenza-vaccine/; 2024 [accessed 26 April 2024].
- 148. Prevention CDC. Pneumococcal vaccine recommendations, https://www.cdc.gov/ vaccines/vpd/pneumo/hcp/recommendations.html; 2024 [accessed 26 April 2024].
- 149. Centers for Disease Control and Prevention. Pertussis. Available at: https://www.cdc.gov/vaccines/pubs/pinkbook/pert.html; 2022 [accessed 26 April 2024].